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Shanghai National Center of Testing and Inspection for Electric Cable and Wire Co.,Ltd

China National Centre of Testing and Inspection for Electric Cable and Wire
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R RT ZRRK RERS
Kind of test Commission test Refer‘:ncc No. CTal0su0
FRAR FERTLE
Name of sample | Medium Voltage Tree Wire
RS rIaMm -
Tywennd kae 25kV ABC 1/0(AAAC/LDPE/HDPE) Date of test 2022-09-19 ~ 2022-11-23
% W | MEEREagEERAR ?;\
% 5 Name |HANGZHOU EASY ELECTRIC WIRE AND CABLE CO., LTD Q;’l 1fn
| 2 [ HE | WRTE G T RIUE A LETH R ST5380 5200305 % G
¥ % Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China ﬁ;
&) : =
g5 BRE 4R ES BAIRS o
Tel. 15869274963 P.C. 311121 Unit No. 057129 _‘\ ;
£ W MMNEEREEEHARAE } /
- 5 Name |HANGZHOU EASY ELECTRIC WIRE AND CABLE CO., LTD .
3 | M | BNTE RN R R LR ETFE380 5208305 -~
-] g Address | Room 305, Building 2, No. 380 Fengxin Road, Hangzhou, China ' \“
Il = [BiFEE BEBURES BlIRws <
Tel. 15869274963 PC. 311121 Unit No. 057129 7,
B BYRE e
D *#ﬁﬂ Supplied by Sample state at E% &.Hf' B 2021-12-23 75
elivering mode sotalaney socclving Normal Receiving date S
% n 5
KRR YE S 2 3
Test standard R \" | &é! R%Z? é;; \\
P
Y lkie =7, AN s-n\,n aﬁglﬁi AR
Verdict standard ( I*Standard For Tnﬁ?n: Lm;mﬁ?*wg r Cable
Wi i&#ﬁ:ﬁiﬂdﬁ z lﬁ«fs’ﬁ” A 21-733.20'1.6 ‘Lﬁ'éﬁx{ r] «(
Conclusion The items tested samp e ply with the req SIICEA S-121-733-2016.
LA B RAA SE B ZFE /IR G, The name, type and size of the sample are provided by the
consigner.

B e | 2BERRRTE GRS AP ORREN. LN HIEE II10009TFE.
Electrical properties test items (Except for items 3.1 and 3.5) have been carried out at our test]
base—No. 1000, Jungong Road, Yangpu District, Shanghai.

R 2 FH
He Jinhong Wang Zigiang Li Chuang
iy | 72 @ 4 Cthgby % ¥ fd by |
Tested by Z Appro
EE It Ei
B B B#
Date | 2022 (1 %4 Date W, 1. Date Yo 1. 14
1
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=3
AR *E 25kV ABC 1/0(AAAC/LDPE/HDPE) RERS CT21-05440
Type and size Reference No.
B K S
Test standard:

1.ANSUNEMA WC 53/ ICEA T-27-581-2016 itk e, £4ldmsy, (RBUmBshfAauahilnE
Standard Test Methods for Extruded Dielectric Power, Control, Instrumentation, and Portable Cables for Test

2.UL 1581-2017 L5 FnikEE &% 477 Reference standard for electrical wires, cables, and flexible cords

3. ANSIICEA $-94-649-2013 81 FESkVE|46kVE Lt Sk fyM4L Standard for concentric neutral cables
rated 5 through 46kV

4. IEC 60502-2: 2014 5E B E 1KV(U, =1.2kV)EI30kV(U,, =36kV)iF L4k s S R Bt 382805 WU E
6kV(U,, =1.2kV) EI30kV(U,, =36kV)E£L
Power cables with extruded insulation and their accessories for rated voltages from 1kV(U, =1.2kV) up to 30kV (Un
=36kV) Part 2: Cables for rated voltages from 6kV(U,, =7.2kV) up to 30kV (U,, =36kV)
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VRS A mEmwE 0544
Type and size 25kV ABC 1/0(AAAC/LDPE/HDPE) iaferesse No. CT21 0
’ B}
s R =] WL PFARTR K a3 g
No. Test Items Unit Requirements Test Results Verdict
1 | & Construction
1.1 | 4% conductor
— BB IR 7 7 P
Number of wires
—REHR mm |10.1+£2% 9.93 P
Diameter of conductor
12 | 84k F &L Conductor shield
—41a HAaLedaE (B HFe¥esRE P
Construction 5FareaERR A extruded
HeaxEai) semi-conducting layer
Extruded semi-
conducting layer ( A
semi-conducting  tape
may be used between the
conductor and the
extruded shield)
— PR mm |/ 0.8 N
Average thickness
— B b PR mm |20.30 0.70 P
Minimum thickness
1.3 | 372 Covering
it SRR SRR P
Construction Two-layer covering A two-layer composite
covering
)1 mm |/ ¥
Average thickness
~= R 4L LI mm | 25.72 6.69 p
Minimum thickness
08 % |285 97 P
Concentricity
14 | SR
Overall diameter of cable g
——RXM mm |/ 25.5 N
Maximum value

i RIS R P HEMGERNGER, Fi QEERTHAER, N RUGREERNE,
Note: *P* means this item does meet the requirement, *F* means this item does not meet the requirement, “N* means this
item does not require verdict.
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RS RS MERS
Type and size 25kV ABC 1/0(AAAC/LDPE/HDPE) Bt b CT21-05440
L RATE Wi | o HRER T S e
No. Test Items Unit Requirements Test Results i
Verdict
2 | #%%& Marking
- RS M REIRE / CHINA EESCABLE| N
Marking on the surface of completed 1/0 AWG AAAC 25kV
cable HDPE Insulation
-7 (8] BE mm |/ 50 N
Distance between marking on the surface
3| datEREIRR
Electrical tests
3.0 | SkAV M (25C) m&/m | <0.558 0.525 P
DC conductor resistance(25C)
32 | ZiHERR
AC Voltage test
—12.5kV, Smin A% AT P
No breakdown No breakdown
33 | HBERR
DC Voltage test
—-37.0kV, Smin A H A HF P
No breakdown No breakdown
34 | A (14.5kV) <35 2.2 P
Dielectric constant (14,5kV)
35 | BRAIAR
Volume resistivity
3.5.1 | S4E5F RAIR R E(75C) Q'm | <1000 10.11 P
Volume resistivity of non-metallic
conductor shield(75°C)
352 | AR RAAIRABILAE9ST) Q'm | <1000 59.75 P
Volume resistivity of non-metallic
conductor shield(95C)
4 | ARV R IERE
Mechanical properties of inner covering
4,1 | #ifs Colour / A &0riginal N
42 [
Without ageing

M RTINS E Y P BIERGAER, Fi RIESRTTEER, N0 REESRTERY 8,
Note: “P* means this item does meet the requirement, “F* means this item does not meet the requirement, “N" means this
item does not require verdict.
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RIS %
Type and size

25kV ABC 1/0(AAAC/LDPE'HDPE)

RERS

Reference No.

CT21-05440

5
No.

BMmE
Test Items

B

Unit

BARR

Requirements

Test

BASR

IR

Ve
Rowelio Verdict

43

5.1
5.2

5.3

54

—NHKBEE
Tensile strength

— R ek

Elongation at break
ZRPIEEIL(100°C,48h)
After ageing in air oven(100°C,48h)
~MKEERAR

Retention of tensile strength

-HiRBEKRERER
Retention of elongation at break

ShEYREVURER R
Mechanical properties of outer covering

Efi 65 Colour

2R
Without ageing

— KB
Tensile strength

—ERBPKE
Elongation at break

73 S A Z 46iR38(100°C,48h)
After ageing in air oven(100°C,48h)

—RkBEREE
Retention of tensile strength

—EREKERER
Retention of elongation at break

3 R 12(100°C, 1h)
Heat deformation test(100°C,1h)

ShE{E i B 76 iR 5(720h)

Sunlight resistance test for outer insulation

(720h)

AL A
Without ageing

N/'mm’

°
;\

%

%

»

%

=138

>300

>75

275

>13.8

>300

275

>75

<30

17.1 P

728 P

101 P

98 P

R 2.black N

17.5 P

698 P

106 P

87 P

18 P

E: CROWEHESSL P AMERFEER F: QNERTHEER: N RNERTERME.
Note: “P* means this item does meet the requirement, "F* means this item does not meet the requirement, *N* means this
item does not require verdict.
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H
ﬂ%*ﬂﬂf& 25kV ABC 1/0(AAAC/LDPE/HDPE) REHS CT21-05440
Type and size Reference No.
e BRI B | sRER T S i
No. Test  Items Unit Requirements Test Results .
Verdict
— KB N/mm’| / 17.5 N
Tensile strength
— W KR % |/ 698 N
Elongation at rupture
AN
After ageing
—HKBEREE % (280 117 P
Retention of tensile strength
—HREKERER % |80 137 P
Retention of elongation at rupture
UFz=A N
Following blank 4
A
T "RRREHSEL P RBERGEER, Fi RNARTHAER, N, RBARTERNE,

Note: *P* means this item does meet the requirement, "F"

item does not require verdict,

means this item does not meet the requirement, “N* means this





